
 

 

 Regionalization Feasibility Study 
 
 

 
 
 

City of Belton 
 
 

Wastewater Treatment Regionalization Feasibility Study 
Project No. 133840 

 
 

Revision 1 
5/9/2022 



 

 

Regionalization Feasibility Study 
 
 

prepared for 
 
 

City of Belton 
Wastewater Treatment Regionalization Feasibility Study 

Belton, Missouri 
 
 

Project No. 133840 
 
 

Revision 1 
5/9/2022 

 
 

prepared by 
 
 

Burns & McDonnell Engineering Company, Inc. 
Kansas City, Missouri 

 
 
 
 
 



 

 

INDEX AND CERTIFICATION 

City of Belton 
Regionalization Feasibility Study 

Project No. 133840 
 
 

Report Index 
 

Chapter 
Number Chapter Title 

Number 
of Pages 

1.0 Executive Summary 4 
2.0 Watershed Analyses 8 
[...]
subwatershed. See Figure 2-2 for a detailed map showing the locations of the communities within the 

subwatershed. 

Belton’s collection system is on the northwest ridge of the East Creek Subwatershed, with half of the flow 

directed north to be treated by LBVSD and the rest directed south to the Belton WWTF. Two main 

sanitary sewers in the East Creek Subwatershed carry wastewater from the southern city limits to the 

Belton WWTF. A trunk sewer is a gravity sewer line that is 24-inches in diameter or greater. The West 

Fork trunk sewer is the west sanitary sewer line that carries a cumulative peak base flow of 1.0 MGD. It 

starts at 24-inch diameter within city limits and then increases to 27-inch diameter halfway to the WWTF. 

The east sewer line, East Creek sewer line, is 15-inch diameter and carries a cumulative peak base flow of 

0.5 MGD from the southeast corner of Belton to the WWTF. The two sanitary sewer lines combine as a 

36-inch diameter trunk sewer flowing to the WWTF.  

Raymore’s collection system is on the northeast ridge of the East Creek Subwatershed. Raymore’s 

wastewater flow in the East Creek Subwatershed is currently conveyed to two main locations, Owen 

Good Pump Station and Whitetail Run Pump Station. Whitetail Run Pump Station pumps to Owen Good 



Regionalization Feasibility Study Revision 1 Watershed Analyses 

City of Belton, Missouri 2-2 Burns & McDonnell 

Pump Station. Owen Good Pump Station pumps an average daily flow of 2.0 MGD north through a 30-

inch force main, a sanitary line under pressure, discharging into the LBVSD collection system. 

Based on the review of the East Creek Subwatershed, feasible opportunities exist for portions of Belton, 

Raymore, private communities, and the undeveloped area of northwest Peculiar to be conveyed via a 

gravity sewer collection system to the existing Belton WWTF.   

2.1.2 Headwaters East Branch South Grand River Subwatershed Analysis 

The Headwaters East Branch South Grand River Subwatershed is located directly east of the East Creek 

Subwatershed within the South Grand Watershed. The developed portion of the City of Peculiar, 

including East Lift Station and C Highway Lift Station, the Peculiar WWTF, and the Missouri Baptist 

Children’s Home (MBCH) Byrne Campus WWTF are located within this watershed. The two lift stations 

pump wastewater southeast to the Peculiar WWTF. East Lift Station and C Highway Lift Station pump an 

average daily flow of 0.41 MGD and 0.02 MGD, respectively. Figure 2-3 shows a detailed map of the 

communities and facilities located within the subwatershed. 

Based on the review of the Headwaters East Branch South Grand River Subwatershed, no feasible 

opportunities exist to convey flow via gravity to a regional WWTP. The only opportunity to consolidate 

wastewater flows from Peculiar is to pump flows to the East Creek Subwatershed for treatment. 

Therefore, only the area of northwest Peculiar located within the East Creek Subwatershed will be 

considered for future regionalization.  

2.1.3 Massey Creek Subwatershed Analysis 

The Massey Creek Subwatershed is directly west of the East Creek Subwatershed within the South Grand 

Watershed and includes the Cleveland WWTF and the RK Collision Repair Center WWTF. See Figure 

2-4 for a detailed map showing the locations of the communities and facilities within the subwatershed. 

Based on the review of the Massey Creek Subwatershed, no feasible opportunities exist to convey flow 

via gravity to a regional WWTP. The only opportunity to consolidate wastewater flows from Cleveland 

WWTF and the RK Collision Repair Center WWTF is to construct lift stations and force mains to convey 

flows to the East Creek Subwatershed for treatment. 

2.2 Blue River Watershed Analysis 

The Blue River Watershed is northwest of the South Grand River Watershed. This watershed spans the 

state line of Missouri and Kansas and includes the largely undeveloped northwest part of Belton and Loch 

Lloyd Village. The City of Belton reported that this area is anticipated to experience significant growth in 

the future. The Blue River Watershed contains the Fairway Ridge Lift Station, which is owned and 



Regionalization Feasibility Study Revision 1 Watershed Analyses 

City of Belton, Missouri 2-3 Burns & McDonnell 

operated by the City of Belton. Fairway Ridge Lift Station currently pumps wastewater to LBVSD for 

treatment. Loch Lloyd Village, located northwest of Belton, currently sends flow via gravity to Johnson 

County Wastewater for treatment. Refer to Figure 2-5 for a detailed map showing the locations of the 

communities and facilities within the watershed. 

Based on the review of the Blue River Watershed, no feasible opportunities exist to convey flows from 

northwest Belton or Loch Lloyd Village via gravity to a regional WWTP. The only opportunities to 

consolidate wastewater flows from these areas to a regional WWTP is to pump flows to the East Creek 

Subwatershed or north to LBVSD for treatment.   

2.3 Little Blue River Watershed Analysis 

The Little Blue River Watershed is east of the Blue River Watershed. This watershed includes northern 

parts of Belton and Raymore which currently pump wastewater flows to LBVSD for treatment. Flows 

will continue to be treated by LBVSD and will not be considered as part of the Belton regionalization. 

 

 



Regionalization Feasibility Study Revision 1 Watershed Analyses 

City of Belton, Missouri 2-4 Burns & McDonnell 

Figure 2-1 Cass County Watersheds 

 



Regionalization Feasibility Study Revision 1 Watershed Analyses 

City of Belton, Missouri 2-5 Burns & McDonnell 

Figure 2-2 East Creek Subwatershed 

 
  



Regionalization Feasibility Study Revision 1 Watershed Analyses 

City of Belton, Missouri 2-6 Burns & McDonnell 

Figure 2-3 Headwaters East Branch South Grand River Subwatershed 

 
 

 



Regionalization Feasibility Study Revision 1 Watershed Analyses 

City of Belton, Missouri 2-7 Burns & McDonnell 

Figure 2-4 Massey Creek Subwatershed 

 
  



Regionalization Feasibility Study Revision 1 Watershed Analyses 

City of Belton, Missouri 2-8 Burns & McDonnell 

Figure 2-5 Blue River Watershed 

 

  



Regionalization Feasibility Study Revision 1 Capacity Reviews 

City of Belton, Missouri 3-1 Burns & McDonnell 

3.0 CAPACITY REVIEWS 

3.1 Collection System Capacity Review 

The collection system for the City of Belton covers 14,500 acres and serves a population of 

approximately 24,000. The collection system consists of 125 miles of sewer lines, 2,647 manholes, 8 lift 

stations, and 8 force mains. Burns & McDonnell reviewed the capacity of Belton’s trunk sewers and 

additional sewer lines that would be important to a regional system.  

The collection system capacity review was conducted by comparing existing flow data from the 2020 

Wastewater Collection System Master Plan Update (2020 Master Plan) to the average and peak design 

capacity. Manning's Equation was used to calculate design capacity using slope values from GIS files 

provided by the City of Belton. According to the City of Belton's GIS, a Manning's roughness coefficient 

of 0.01 was assumed for cured in place pipe (CIPP) lined sewer lines, which has similar roughness to 

polyvinyl chloride (PVC). A full capacity scenario occurs when the flows are equivalent to 0.8 of the full 

pipe volume. Roughly half of the pipes that were evaluated did not have the capacity for the peak flows 

listed in the 2020 Master Plan but had enough capacity to handle the existing average daily flows. Tables 

evaluating each pipe segment are included in Appendix A. Pipe segments highlighted in yellow in Figure 

3-1 are under capacity for existing peak flow estimates. Pipe segments highlighted in red are under 

capacity for existing average flow estimates. 

3.2 Collection System Contributors 

Potential locations where adjacent communities could tie into the existing Belton collection system and 

the respective downstream trunk sewers and sewer lines were reviewed to determine if the existing trunk 

sewers and sewer lines had enough capacity to accommodate additional flows from those communities. 

The available capacity of the trunk sewers was found by subtracting the average flows in the pipes from 

the calculated design capacity and then comparing the available capacity to the flow data collected from 

the adjacent communities. 

The West Fork trunk sewer has enough available capacity to handle additional average daily flows from 

connecting the Oasis Mobile Home Park. The East Creek trunk sewer has enough available capacity to 

handle additional average daily flows from Olson Acres and Crown Trailer Sales. The capacity review 

indicates that the East Creek trunk sewer is under capacity for existing peak flows, and four segments 

have been identified as surcharged during average flows. Before Raymore can connect to the East Creek 

trunk sewer, the capacity would need to be increased to handle anticipated average and peak flows. The 

pipe segment from where West Fork trunk sewer and East Creek trunk sewer combine to the IPS does not 



Regionalization Feasibility Study Revision 1 Capacity Reviews 

City of Belton, Missouri 3-2 Burns & McDonnell 

have enough available capacity to handle additional peak flows, but can handle the average flows from 

the adjacent communities. Tables evaluating each pipe segment are shown in Appendix B. Pipe segments 

designated with an asterisk are under sized and over capacity during peak flows. Pipe segments 

designated with two asterisks are under sized and over capacity during average flows. Color-coded pipe 

segments are shown in Figure 3-1 and Figure 3-2. Pipe segments highlighted in yellow are under capacity 

for peak flows, and pipe segments highlighted in red are under capacity for average flow.  

3.3 WWTF Capacity Review 

The Belton WWTF is located south of the City of Belton on 20 acres of land near the intersection of 

South Mullen Road and East 211th Street. Wastewater flows by gravity from the current treatment area to 

the Belton WWTF IPS. The IPS is located approximately one-half a mile north of the treatment facility 

and houses six submersible pumps with a total capacity of 9.84 MGD and a firm capacity of 8.18 MGD. 

A 20-inch force main conveys the flow to the headworks building of the WWTF. Force mains are 

typically designed for velocities of 2-8 feet per second (fps). At a maximum design velocity of 8 fps, the 

maximum capacity of the force main is 11.3 MGD. However, peak flows to the WWTF have exceeded 

the rated capacity of the IPS. According to the 2012 WWTF Facility Plan Update by Carollo, during peak 

flow events, the water level in the IPS wet well increases above the design level which decreases the 

pump static head and the head that pumps operate against. A decrease in total dynamic head allows the 

pumps to pump at a higher flow to the WWTF. Flows to the WWTF exceed the capacity of both the IPS 

and the force main.  

The existing plant facilities include preliminary treatment, secondary treatment, disinfection, and solids 

handling. Preliminary treatment consists of screening through a manually cleaned bar rack and a grit 

settling chamber. Secondary treatment is an activated sludge process designed for nutrient removal and 

consists of an aeration basin followed by three clarifiers. The final treatment step is ultraviolet (UV) 

disinfection prior to discharge into East Creek. Sludge treatment consists of aerobic digestion, dewatering 

via belt filter press, and disposal at a landfill. Return activated sludge (RAS) collected from the clarifiers 

is returned to the aeration basin. Waste activated sludge (WAS) from the aeration basin is periodically 

pumped to aerated sludge holding tanks. Solids in the sludge holding tanks are allowed to settle and are 

then dewatered by belt filter presses before they are sent to a landfill for disposal.  

In 2020, Carollo performed a capacity analysis and listed the estimated capacities of each unit process in 

their Wastewater Treatment Facility Capacity Evaluation memorandum (2020 WWTF Capacity 

Evaluation). The unit process that limits plant capacity is the aeration basin. The capacity of the aeration 

basin is 3.25 MGD based on the minimum hydraulic retention time (HRT) of 18 hours recommended in 



Regionalization Feasibility Study Revision 1 Capacity Reviews 

City of Belton, Missouri 3-3 Burns & McDonnell 

MDNR’s Wastewater Guidelines and Standards Document. The capacities of major unit processes are 

summarized in Table 3-1. 

Table 3-1 Existing Treatment Process Capacities 

Existing Facilities Estimated Capacity (MGD) 

Unit Process Average Conditions Peak Conditions 

Influent Pump Station -- 7.5 

Screenings Removal -- 20 

Grit Removal 16 17 

Influent Flume -- 21 

Aeration Basin 3.25 -- 

Secondary Clarifier 4.62 11.55 

Effluent Flume -- 27 

UV Disinfection 4.5 16 

Sludge Holding Tanks 4.56 -- 

According to Missouri State Operating Permit No. MO-0117412, the Belton WWTF is designed for a 

population of 22,600 and a design flow of 2.26 MGD. U.S. Census data indicates the population of Belton 

in 2020 was 23,953. Based on flow data collected at the WWTF from January 2019 to July 2020, the 

average daily flow is 1.9 MGD and the average maximum daily flow in a month during the same period is 

4.2 MGD. This data was not correlated to rainfall. It is recommended that detailed analysis of rainfall and 

measured flow at the WWTF be performed during future facility planning. The City of Belton reported 

that peaks of approximately 7.0 MGD are experienced at the WWTF. Since Belton has exceed both its 

permitted design population and flow capacity, immediate improvements are needed to increase the 

capacity at the WWTF. With additional capacity, the WWTF could facilitate wastewater regionalization 

by accepting flows from adjacent communities.   



Regionalization Feasibility Study Revision 1 Capacity Reviews 

City of Belton, Missouri 3-4 Burns & McDonnell 

Figure 3-1 Existing Collection System Capacity Review 

 
  



Regionalization Feasibility Study Revision 1 Capacity Reviews 

City of Belton, Missouri 3-5 Burns & McDonnell 

Figure 3-2 Existing Collection System Capacity with Adjacent Community Flows 

 
 



Regionalization Feasibility Study Revision 1 Coordination with Potential Contributors 

City of Belton, Missouri 4-1 Burns & McDonnell 

4.0 COORDINATION WITH POTENTIAL CONTRIBUTORS 

MDNR encourages regionalization to reduce the number of small facilities that are currently under or 

likely to come under enforcement action with the Department. Regionalization is beneficial for these 

small communities since they often lack the financial and technical resources to operate and upgrade their 

facilities and meet stringent limits. MDNR offers funding for smaller communities through a 

Regionalization Incentive Grant. In order for communities to be considered for the grant, MDNR requires 

proposed projects to be located a maximum of 5 miles from the applicant’s treatment facility.   

Small communities within a 5-mile radius of the City of Belton, shown in Figure 4-1, are considered to be 

feasible contributors to a regional WWTP. These adjacent communities have their own MDNR operating 

permits and currently treat their own wastewater flows with septic or onsite lagoon systems. Table 4-1 

provides a summary of the design population and wastewater capacities for the smaller, private 

communities. Each of these communities were contacted to verify method of treatment, operation and 

maintenance concerns, anticipated growth, and their interest in regionalization of wastewater treatment. A 

summary and description of each of these communities is included in the paragraphs below. 

Table 4-1 Summary of Adjacent Communities’ Population and Wastewater Capacity 

Owner 
Design 

Population 